INFORMATION HANDOUT

For Contract No. 10-0Y90U4
At 10-SJ-99-18.4/23.0

Identified by
Project ID 1015000055

MATERIALS INFORMATION

Water Source Information
Manufacturer's Drawings for Alternative In-line Terminal System

Manufacturer's Drawings for Alternative Flared Terminal System



CALIFORNIA WATER SERVICE COMPANY
1602 E LAFAYETTE ST = STOCKTON, CA 95205
(209) 464-8311 « FAX (209) 464-0195

STOCKTON DISTRICT

November 25, 2014

State Of California Department Of Transportation
Attention: Nomer Gutierrez, PE
Design Manager
CR PID, Design IV-Branch I D-10/Unit #1454
1976 E. Dr. Martin Luther King Jr. Blvd.
Stockton, CA 95205
Will Serve Letter

Tract or Parcel Map No: Project 1D. 1015000053, Contract # 10-0Y90U
Developer: California Department of Transportation
Dear Mr. Gutierrez:

California Water Service Company Stockton district (“Cal Water™) has determined that water is available to
serve the above-referenced project based on the information provided. Cal Water agrees to operate the
water system and provide service in accordance with the rules and regulations of the California Public
Utilities Commission (CPUC) and the company’s approved tariffs on file with the CPUC. This
determination of water availability shall remain valid for two years from the date of this letter. If
construction of the project has not commenced within this two year time frame, Cal Water will be under no
further obligation to serve the project unless the developer receives an updated letter from Cal Water
reconfirming water availability. Additionally, Cal Water reserves the right to rescind this letter at any time
in the event its water supply is severely reduced by legislative, regulatory or environmental actions.

Cal Water will provide such potable' water at such pressure as may be available from time to time as a result
of its normal operations per the company’s tariffs on file with the CPUC. Installation of facilities through
developer funding shall be made in accordance with the current rules and regulations of the CPUC
including, among others, Tariff Rules 15 and 16 and General Order 103-A. In order for us to provide
adequate water for domestic use as well as fire service protection, it may be necessary for the developer to
fund the cost of special facilities, such as, but not limited to, booster pumps, storage tanks and/or water
wells,” in addition to the cost of mains and services. Cal Water will provide more specific information
regarding special facilities and fees after you provide us with your improvement plans, fire department
requirements, and engineering fees for this project.

This letter shall at all times be subject to such changes or modifications by the CPUC as said Commission
may, from time to time, reguire in the exercise of its jurisdiction.

If you have any questions regarding the above, please call me at (209)547-7901.

e wu G (200

hn Freeman Jr.
District Manager

cc: Ting He — Cal Water Engineering Dept

! This portion of the letter to be modified accordingly in the event the development for which this letter is being generated is to be served with potable
and non polable water.

? For the distsiets thataallech facility fees on aper lot hagissdelste the reforence taavellscasaispecial facility here andiadd dn thedollowing sentence,
“Developerswilialsade sequired - tocondritntedowands.Cab Water’s wates supnly by paying fecilittesfeessomcaper lobbasis-asdeseribedinRaule 157




GENERAL NOTES: QY[ Bl OF NATERALS __ [ITEM NO. |
1. Breakaway posts are required with A 1 | IMPACT HEAD $3000
End payment for mstullutlon the SKT. —
(K. _m(8), n(8), o{T6)) ength of need 2. All bolts, nuts, cable assemblies, g ; ::_:3: gﬁgmt E1NZD Gschnon. 12 So, 2111?3 M::s
cable anchors and bearing plates shall - -
be galvanized. D | 2 | FOUNDATION TUBE E731
/® H:| /© I:H I:H /© m I:H ﬁ H 3. The SKT can be flared at a rate of E_| 2 |BCT WOOD POST PE30_MGS
I o o o | up to 25:1 to prevent the impact head F 1 | GROUND STRUT E780
from encroaching on the shoulder. G | 6 | CRT WoOD POST P671 MGS
4. The foundation tubnes shall not m T | BEARING PLATE £750
protrude mora than 4" above the ground
50 ft (measured along a 5' cord). S_'rte grading J 1 | PIPE_SLEEVE E740
may be necessary to meet this K 1 | CABLE ANCHOR BOX 5760
P I_AN requirement ) L 1 | BCT CABLE ANCHOR ASSEMBLY E770
TRAFFIC —= 5. When rock is encountered, a 12" @ M | 6 | MGS TIMBER BLOCKOUT OR EQUIV. P618
- post hole_, 20" into the rock surfface may A
g?a‘:lz?:r':aﬂz"r;‘ml:’z{:ﬁaﬁrm; a | 24 [5/8# x 1 1/4 SPLICE BOLT B580122
bottom of the hole, approximately 2.5" b | 2 |5/8¢ x 7 1/2 HEX BOLT B580754
deep to provide drainage. The first two c 2 |5/88 x 10 HEX BOLT B581004
posts can be field cut to length, placed | g | 1 |5/8¢ x 10 H.G.R. BOLT B581002
in the hole and backfilled with e | 6 |5/88 x 22 H.C.R. BOLT B582202
adequately compacted matsrial
excavated from the hole. f | 35]|5/8¢ H.G.R. NUT NO50
8. The breakaway cable assembly must | _9 | 7 | H.G.R. WASHER wo50
be taut. A locking device (vice grips or h 2 |1 ANCHOR CABLE HEX NUT N100
channel lock pliers) should be used to j 2 |1 ANCHOR CABLE WASHER w100
Eirevenlt the cable from twisting when k 2 5/8 x 3 LAG SCREW E350
ft!?h:\e:i't'ége"":ﬁ'ﬁon <hould be m | 8 | CABLE ANCHOR BOX SHOULDER BOLT SB58A
considered if there is less than 25' n 8 |1/2 A325 STRUCTURAL NUT NOSSA
between the outlet side of the terminal o |16 |1 1/16 OD x 9/16 ID A325 STR. WASHER | WO50A
and any adjacent driving lane.
8. The soil tubes may be driven with an

approved driving head. They shall not

E |_ EVATl O N be driven with the post in the tube.

9. The wood blockouts should be

12"

“toe-nailed" to the rectangular wood
posts to prevent them from tuming
when the wood shrinks.
s 5 W—Beam Guardrail
[2 ' @i 9 d| R
= GROUND LINE O
1 /7,
- o L &/
POST #1 CONNECTION DETAIL IMPACT HEAD CONNECTION DETAIL /,O
SBOKW%&';'M%_ 3 1/2°s
. - ErTukqway
olas
4
opr
' 50 ft ' (g .
SECTION B-—8
m m m ‘ Posts 3 thru 8
—
S | h——
— |
0 to 24" Rall Offset . s . Shect:
Sequential Kinking Terminal
OPTIONAL FLARED [INSTALLATION SKT — Assembly Al
. SECTION A—A T
25:1 maximum flare rate SEem O Midwest Guardrail System 12/01/04
Post #2 Road Systems, Inc. Wood Post System .
M.: WM Drawing Name: Scale: Rev:
or Phone: 330-340-0721 SKT-NGS-W-US NONE 0




8¢

0089-1£E (£0£) L+ 10 [9314 10} 'S"N] L69E-008 (888) du] 'S33IAISG pue sajeg suonnjog uoneyiodsues Aespury

> —
= zZ
- wn
= =
S >
> —
4 | 3 L 4 2 1 = —
Find No. Qry Neo. Daseription uomM [} >
1 1 |BSI-1310027-00 |XLITE,CRIMPED POST HOLES,GALV EA o |
2 1 |BSI-1012086-00|POST II, X-LITE, GALV EA -< —
3 3 851-1012078-00 |LINE POST, X-LITE GALY EA P O
4 1 |8SI-1012103-00 [IMPACT HEAD,X-LITE, GALV EA b
5 1 |851-1012093-00 [SLIDER PANEL, FRONT XLITE,GALV E @ Z
6 1 |BS[-1012090-00 [Slider Bracket, X-Lite | EA_
USE BOLT (ITEM 15) TO INSTALL 7 1 BSI- 101200600 [BACK SLIDER PANEL, X- LITE,GALV EA D 3
BLOCKOWUT (ITEM 12) TO LINE 8 1 BSI-1102001-KT [Ground Strut KIt, X-Lite E o Z
POST (ITEM 3), DO NOT PASS ) 1 |BSI-1012104-00 |Cable Anchor Assembly, X-Lite E
BOLT THROUGH W-BEAM 10 2 K080123 __|Kt, X-Tension Shear Bolt, EA___ = >
GUARDRAIL PANELS. 11 1 BSI 1102027 00 |WASHER, SQUARE, X LITE,GALV EA 3
12 a BJ90534___|W-Beam Composite Biockout 8in, EA — Z
13 16 4001115 Guardrail Bolt 5/8-11x 1 1/4 E «Q
SHEAR BOLTS 14 2 2000464 [Bolt CH 5/8-11x1 1/2 GrS MGa E = C
(ITEM 10) 5 4 2000965 |Bolt CH 5/6- 1135 G5 MGal E =
22 4001116 (Guardrall Nut Recessed 5/8-11 EA I~ Q >
1 2001580 Wshr 1 F436 Structural Gal EA :". I_
3 4000443 |W-Beam Guardrall RWMO02a E o
1 |BSI-1106016-KT |X-Lite Soil Plate Kit EA =
1 |8SI-1303005-00 |Bracket, X-Lite, Cable Retent] EA -
1 BS1-1310016-KT |Transition Kit, MGS, X-|ite FA w
1 |BSI-1310024-00 [XLITE,CRIMPED POST SLOTS,GALV EA ey
1 MANXLT X-Lite Tangent Installation EA -
c X
USE BOLT (ITEM 15) TO INSTALL <
SLIDER PANEL, BACK (ITEM 7), o
BLOCKOUT (ITEM 12) TO CRIMPED
POST (ITEM 1), DO NOT PASS
BOLT THROUGH BOTH W-BEAM
GUARDRAIL PANELS. 1—

DETAILA
(SCALE 1:8)

q
1. INSTALL SLIDER PANEL FRONT (TEM 5) TO HIRST W-BEAM GUARDRAIL 4
PANEL USING ITEMS 13 & 16. HEX NUTS TO BE ON TRAFFIC SIDE. A@

2. INSTALL SLIDER BRACKET (ITEM 6) TO SECOND W-BEAM GUARDRAIL

PANEL USING ITEMS 13 & 16, 2 (4) [

3. AFTER STEPS 1 & 2 SECURE FIRST AND SECOND W-BEAM GUARDRAIL
A PANEL USING ITEMS 7, 13 & 16. HEX NUTS TO BE ON TRAFFIC SIDE. omommEmene ;gégiq}%;%%ﬁlsm&%p pp— s 3333 V"v%‘ié&\'.‘?c”i’%é’syss'e 800
2N SLOT ON POSTS 1 AND 2 TO FACE GUARDRAIL PANEL. SRS R i seonucTon [ivactons pecaL AN e ———— i B emnE com
116 XX = £.03 +1/2*
/5N IFROCK OR STIFF SOIL IS ENCOUNTERED, THE POST AND SOIL PLATE | Pdaigs * o e el S e X-LITE SYSTEM ASSEMBLY,
MAY BE INSTALLED BY AUGERING AND BACKFILLING THE HOLE. APPROVALS TR TANGENT A
EXTRA CARE MUST BE TAKEN TO PREVENT SETTLEMENT OR LATERAL T TRANSITION TO MGS
DISPLACEMENT OF THE POST. BACKFILL MATERIAL SHALL BE - IMT THIRD ANGLE PROJECTION | B 2220 | 01/23/14
COMPACTED TO OPTIMUM COMPACTION. BRAWNDATE 10/09/2013 @9 A 2165 11/13/13 | sz Joweno REV.
IF ROCK IS ENCOUNTERED, THE SOIL PLATE MAY BE MODIFIED IF RO GAD g o | 251 |ooorns| B XLTSUS-MGS B
APPROVED BY THE PROJECT ENGINEER. T 10,09/13 rovorsmomme TRev T onz oaE [ 140 ] = 10F2
Doc. B100108 4 3 A 2 | 1




0089-1£€ (£0£) L+ 10 [9214 |03 'S"N] L69E-008 (888) du] 'S3IAISS pue sajes suonnjog uoneiodsues) Aespury

62

4 v 2 1
/AN ENSURE GUARDRAIL BOLT IS BOLTED THROUGH BOTH [7159/21 — l[g}é"
GUARDRAIL PANELS, BLOCKOUT AND POST AT POST 7. POST 3 POST 2 POST 1
USE UPSTREAM USE UPSTREAM o= e -
oLE o seclre AL IC ke i g i DS
T o [o
POST 4,5, 6. POST. T
,* POSTS 4, 5 AND 6 ARE IN LINE.
*" OFFSET POST 3 FROM POST 4 PER DIMENSION SHOWN.
/ OFFSETPOSTS 2 AND 1 FROM POST 4 PER DIMENSION SHOWN.
,/ ALL DIMENSIONS ARE TO THE OUTSIDE FLANGE OF THE POSTS.
DETAL B DETAIL C ,/
(SCALE 1:20) (SCALE 1:20) ’
/
/ USE DOWNSTREAM
. SLOT TO SECURE
/ RAILTO POST.
POST 7 POST 6 POST 5 ( POST 4 POST 3 POST 2 POST 1)
- ST I TS
5 TS T > |
—— = = y 7 —— L .
\ \'B C D ) (SCALE 1:20)
POST, BLOCKOUT N
AND SHORT TRANSITION
PANEL INCLUDED IN ITEM 21 POST AND BLOCKOUT POST AND BLOCKOUT
L—NOT CONNECTED TO L—NOT CONNECTED TO

BEGIN MGS RAIL

W-BEAM GUARDRAIL PANEL

W-BEAM GUARDRAIL PANEL

o e onn
+ i fTRANSITION KIT
l.\- [ _ _ —_=L= _ _ _ ] | _ _ [
TR ' Bt r - [936]
[787] —5 : N
3" N > 367/8

%

[805]
313/4"

%

— i)
E +
|

| | | | GROUND
Y Y U U LINE L]
T i i e e ) e e )
[12802]
420"
B  XLTSUS-MGS B
SCALE 1:50 | |SHEE 2 OF 2
Doc. B100108 4 + 2 | 1

SYIN .9 (L€ ‘uoneinbyuog waysAs - y xipuaddy

i
r
_|
m

®
~
>
Z
Q
m
Z
—
m
Z
O
_|
m
)
=
Z
>
—




30

INSTALLATION MANUAL

Appendix A -Bill of Materials - X-Lite Tangent, MGS 37’ 6”

ltem Description Full System [ Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 3.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE, X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 4.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2000464 Bolt CH 5/8-11x1 1/2 Gr5 MGal 2.00 -
2000465 Bolt CH 5/8-11x9 Gr5 MGal 4.00 -
4001116 Guardrail Nut Recessed 5/8-11 26.00 -
2001580 Wshr 1" F436 Structural 1.00 -
4000443 W-Beam Guardrail RWMO02a 3.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 Gr5 MGal 2.00 2.00
2001636 Wshr 5/8 F436 Struct MGal 4.00 4.00
2000312 Nut HX 5/8-11 Gr5 Mgal 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00
BSI-1310016-KT Transition Kit, MGS, X-Lite 1.00 1.00

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800




SEE DETAL B1& B 2

4 1 3 4 2 I 1
PART OF ITEM 2. PGO iE)M LTgngriDg SLIDE GUARDRAL PANEL P/O ITEM 1 1 BSI-1301252-KT X-Tension Terminal Comp, 31 in 1 |EACH
OVER END OFGUARDRAL 1 SECURE IN i K070202 X-Tension Hordware Kit, G1 T _|EACH
SHOWN. ENSURE THAT HEX I _GT,
NUTS ARE AWAY FROM FHAE H0, HRI NS PROTOED. 3 K070206 X-Tension System Haordwore Ki, | 1 |EACH
TRAFFIC SIDE ,  TRAFFIC SIDE. 4 K070210 X-Tension GT Guardrail EACH
5 061100 BSI, I-Beam Post, Middle, X350 EACH
D 6 MANXT1 X-TENSION Installation Manug! EACH
POST & BLOCKOUT USNG A PRY BAR TURN FRICTION PLATE P/0 ITEM 1
P/0 ITEM 4 o REMOVED ANGLED BRACKET COUNTER CLOCKWISE UNTIL IT 15 COMPLETELY
DETAL 'C WHEN SLIDING GUARDRAIL 1 WITH . AGANST LOCKING MECHANISM, SECURE N PLACE
SLIDER PANEL OVER GUARDRAL 2. DETAL 'B 1 USNG &% BOLTS o106 TN 2 b 508 oF WPACT
TIGHTEN A%BLETASSE%BUES UNTIL REATTACH ANGLE BRACKET, HEAD WELDMENT.
THEY ARE NOT VISIBLY SAGGING
BETWEEN POSTS. (THERE 1S NO TORQUE SDER PAEL CN JRAEL S NQ FLOGKOUT-AT. FOST: 1
— REQUREENT FOR THE CABLES). L BIE, DN NSicE. OF
WHEN MOUNTING IMPACT HEAD
WELDVENT 7O GUARDRAL ENSURE
THAT HEX NUTS P/O ITEM 3 AR
ON TRAFFIC SIDE.
CABLE BRACKET USE_BLOCKOUTS TO HOLD HEAD
BIO TEN 1. O %ﬁ%%RﬁEEQ‘EB}E'ELS WELDMENT UP WHLE BOLTING *3 DETAL ‘A T
DETAL D AND BLOCKOUTS IT 10 THE GUARDRAL PANEL AND PASS CABLE ASSEMBLY UNDER THE STEEL
Eﬁ?gﬁiﬂyéﬂ I;.55.)5% POST & BLUCKOUT PosT 1 %IZEQBGE{NTLEEHELES IA)T FRO gDrggwmo
C OF GUARDRAL PANEL. SEE DETAL 'C BeTaL '8 2 SEE DETAL ‘A 1k A 2 GROUNG STRUL. THEN PaSe CABLE ASSiBLY

MPACT
D THROUGH FRICTION PLATE AND
THE BACK SIDE DF THE IMPACT HEAD.
(REPEAT FOR SECOND CABLE ASSEMBLY TO

OFFSET POST

N i
A SEE DETAL 'D FROM TRAS

REF. STRING LINE

EASIER TO PUSH CUARDRNL

3 1 1:’2 AWA‘(

7

Ll /2"

\—OFFSET POST 2 AWAY FROM
TRAFFIC PER DIMENSION SHOWN.

PASS THROUGH UPPER HOLE IN IMPACT HEAD
WELD ). SQUARE WASHER

MENT
LB 2" N THS SIDE. ROU

T

WITH SLIDER PANEL OVER WASHER ON OTHER SlDE
GUARDRAIL 2. P/O ITEM 2
= 4% RIVET NYLON
TREE P/O ITEM 2.
fr.In 1 f1.Tn I £r. 0 fr.In £ T froTn ]
B : E b0 B, U DETAL A 2
gl 3 24 8 3 e Max
' X 40 1/8" REF. G-L-J
63 174" "
<row STRDARD HHWAY * 68 1/8
TECN R, POST 6 POST 5 POST 4 POST 3 POST 2
POST 1 SOL ANCHOR
NOTES: UNLESS OTHERWISE SPECIFIED. FERITRSRR ne DBOR AR e, |z|_|" Y " 3%“%:3%%’? 0
I SYSTEM TO BE INSTALLED PER MANUFACTURER SPECIFICATIONS. %E“ E‘STE'ﬁ;@g‘:ngﬁmgg;fﬁ %’rﬁ RS g AP L
D T — TR querecs 40 X-TENSION GUARDRAIL TERMINAL SYSTEM
Al 2 N R B sre B o B0 NoT HeRTEN APPROVALS i 1 STEEL POST WITH COMPOSITE BLOCKOUT
THE CABLES AT THE FRONT OF THE GROUND ANCHOR. EAw B NMV THRD ANGLE PROUECTION 31" RAIL HEIGHT
3. WHEN ORIVING STEEL POST, ENSURE THAT A DRIVING ARORE———2/08/T3 bl Rl hckeind B3 B2 =
CAP WITH TIMBER OR PLASTIC INSERT IS USED TO PREVENT PR B T @% G T AT | B YTCTSSE B
DAMAGE TO THE GALVANIZING TO THE TOP OF THE POST.
APPRD. DATE: 2/08/13 00 NOT SCAE DRAWNG  |REV ECN* DATE 50 | Fﬂr 10
Doc. B100108 4 | 3 L 2 | 1



Rail Exit on

30" to 48" Traffic Side

Length of Need

T.—SP"MGS Te"minul

37'—6" Straight Flare

e
e ﬁ-\ wexg Steel Posts, 19

\[\6'_3”
\’\6'_3"

Bloc
ks and 12 Gage W—-Begm Requirag

TRAFFIC

(H, m(8), n(8), o{16)

nd of Payment
for Installation

\oil Plate on

Downstream Side

RSP

SECTION A—A
Post #2

G
, |
»
7
e, q, f(2

ELEVATION

Post #1 Connection Detail

Im

agct Head Connection Detail

[[TEM[QTY] BILL OF MAIERIALS ITEM_NO. |
A | 1 | IMPACT HEAD F3000
B 1 | W—BEAM GUARDRAIL END SECTION, 12 Ga. | MGS—SF1303
C | 1 | FIRST POST TOP (6X6%4" Tube) TPHP1A
D 1 | FIRST POST BOTTOM (6" W6X15) TPHP1B
E 1 | SECOND POST ASSEMBLY TOP UHP2A
F 1 | SECOND POST ASSEMBLY BOTTOM HP3B
G 1 | BEARING PLATE E750
H 1 | CABLE ANCHOR BOX S760
J | 1 | BCT CABLE ANCHOR ASSEMBLY E770
HARDWARE (ALL DIMENSIONS IN INCHES)
o | 2 |5/16 x 1 HEX BOLT GRD 5 B5160104A
b 4 | 5/16 WASHER w0516
c 2 | 5/16 HEX NUT NO516
d | 9 |5/8 Dia. x 1 1/4 SPLICE BOLT (POST #2)| B580122
e 1 | 5/8 Dio. x 9 HEX BOLT GRD 5 B580904A
f 3 | 5/8 WASHER WO050
g | 10 | 5/8 Dio. H.G.R NUT NO50
h 1 3/4 Dig. x 8 1/2 HEX BOLT GRD A449 B340854A
i 1 | 3/4 Dia. HEX NUT NO30
k 2 |1 ANCHOR CABLE HEX NUT N100
| 2 |1 ANCHOR CABLE WASHER w100
m 8 | CABLE ANCHOR BOX SHOULDER BOLT SB58A
n | 8 |1/2 A325 STRUCTURAL NUT NOS5A
o 16 |1 1/16 OD x 9/16 ID A325 STR. WASHER | WO50A

GENERAL NOTES:

1. All bolts, nuts, cable assemblies, cable anchors and
bearing plates shall be galvanized.

2. The lower sections of the Posts 182 shall not protrude

more than 4 in above the ground {measured along a 5' cord).
Site grading may be necessary to meet this requirement.

3. The lower sections of the hinged posts should not be driven
with the upper post attached. If the post is placed in a drilled
hole, the backfill material must be satisfactorily compacted to
prevent setlement.

4. When competent rock is encountered, a 12" & post hole,
20 in. deep cored into the rock surface may be used if
approved by the engineer for post 1. Granular material will be
placed in the bottom of the hole, approximately 2.5" deep to
provide drainage. The first post can be field cut to length,
placed in the hole and backfilled with suitable backfill. The soil
plate may be trimmed if required.

5. The breakaway cable assembly must be taut. A locking
device (vice grips or channel lock pliers) should be used to
prevent the cable from twisting when tightening nuts.

Road Systems, Inc.
Big Spring, TX
Phone: 432-263-2435
or Phone: 330-346-0721

Sheet:
II\:/ILCIIEAT-S(I;-MES 'Il'grminal 1
idwest Guardrail System [
31" Top of Rail By?z/24/1o
JRR
Drawing Name: Scale: Rev:
FLT-SP-S-MGS None 0




KNOW YOUR SRT -31 SYSTEM
SRT -31 SYSTEM

FOR SPECIFIC INSTALLATION, MAINTENANCE, OR REPAIR DETAILS,
REFER TO
THE STATE/SPECIFYING AGENCY’S STANDARD DRAWING(S) AND/OR
TRINITY STANDARD LAYOUT DRAWINGS

743
a =
: 38 2.
54 b §: ‘ §§§
gg | Zle BE f L
& it
)] O= —3—}“—;5,_:_~“3-f
5
g5 | ¢
—+ 3
L=t & =2
£ g
=" =
2| g
B | & :
i = S :
E3 o ;
&
i~ :
2 4 ;
3 2 | 3
G g
3 © ——:Z‘§£ = 2
E (= n! %
: i
£ o~z
'E§
St A — _i . ug LENGTH OF MEED
A B i
£e | EL
Il F [
i § g LN
(DN e [If—- 3
| gtiaH
glch = |2 3 z
5352 5| # :
g:éi P
il§ 3 ;
3 gﬁ ¢| *
@[:fifi::;:]: &r——-——
mg ‘
b
. g :
B
S&

www.highwayguardrail.com 6 Revised: August 24, 2009



SEE DETAL B1& B 2

4 1 3 4 2 I 1
PART OF ITEM 2. PGO iE)M LTgngriDg SLIDE GUARDRAL PANEL P/O ITEM 1 1 BSI-1301252-KT X-Tension Terminal Comp, 31 in 1 |EACH
OVER END OFGUARDRAL 1 SECURE IN i K070202 X-Tension Hordware Kit, G1 T _|EACH
SHOWN. ENSURE THAT HEX I _GT,
NUTS ARE AWAY FROM FHAE H0, HRI NS PROTOED. 3 K070206 X-Tension System Haordwore Ki, | 1 |EACH
TRAFFIC SIDE ,  TRAFFIC SIDE. 4 K070210 X-Tension GT Guardrail EACH
5 061100 BSI, I-Beam Post, Middle, X350 EACH
D 6 MANXT1 X-TENSION Installation Manug! EACH
POST & BLOCKOUT USNG A PRY BAR TURN FRICTION PLATE P/0 ITEM 1
P/0 ITEM 4 o REMOVED ANGLED BRACKET COUNTER CLOCKWISE UNTIL IT 15 COMPLETELY
DETAL 'C WHEN SLIDING GUARDRAIL 1 WITH . AGANST LOCKING MECHANISM, SECURE N PLACE
SLIDER PANEL OVER GUARDRAL 2. DETAL 'B 1 USNG &% BOLTS o106 TN 2 b 508 oF WPACT
TIGHTEN A%BLETASSE%BUES UNTIL REATTACH ANGLE BRACKET, HEAD WELDMENT.
THEY ARE NOT VISIBLY SAGGING
BETWEEN POSTS. (THERE 1S NO TORQUE SDER PAEL CN JRAEL S NQ FLOGKOUT-AT. FOST: 1
— REQUREENT FOR THE CABLES). L BIE, DN NSicE. OF
WHEN MOUNTING IMPACT HEAD
WELDVENT 7O GUARDRAL ENSURE
THAT HEX NUTS P/O ITEM 3 AR
ON TRAFFIC SIDE.
CABLE BRACKET USE_BLOCKOUTS TO HOLD HEAD
BIO TEN 1. O %ﬁ%%RﬁEEQ‘EB}E'ELS WELDMENT UP WHLE BOLTING *3 DETAL ‘A T
DETAL D AND BLOCKOUTS IT 10 THE GUARDRAL PANEL AND PASS CABLE ASSEMBLY UNDER THE STEEL
Eﬁ?gﬁiﬂyéﬂ I;.55.)5% POST & BLUCKOUT PosT 1 %IZEQBGE{NTLEEHELES IA)T FRO gDrggwmo
C OF GUARDRAL PANEL. SEE DETAL 'C BeTaL '8 2 SEE DETAL ‘A 1k A 2 GROUNG STRUL. THEN PaSe CABLE ASSiBLY

MPACT
D THROUGH FRICTION PLATE AND
THE BACK SIDE DF THE IMPACT HEAD.
(REPEAT FOR SECOND CABLE ASSEMBLY TO

OFFSET POST

N i
A SEE DETAL 'D FROM TRAS

REF. STRING LINE

EASIER TO PUSH CUARDRNL

3 1 1:’2 AWA‘(

7

Ll /2"

\—OFFSET POST 2 AWAY FROM
TRAFFIC PER DIMENSION SHOWN.

PASS THROUGH UPPER HOLE IN IMPACT HEAD
WELD ). SQUARE WASHER

MENT
LB 2" N THS SIDE. ROU

T

WITH SLIDER PANEL OVER WASHER ON OTHER SlDE
GUARDRAIL 2. P/O ITEM 2
= 4% RIVET NYLON
TREE P/O ITEM 2.
fr.In 1 f1.Tn I £r. 0 fr.In £ T froTn ]
B : E b0 B, U DETAL A 2
gl 3 24 8 3 e Max
' X 40 1/8" REF. G-L-J
63 174" "
<row STRDARD HHWAY * 68 1/8
TECN R, POST 6 POST 5 POST 4 POST 3 POST 2
POST 1 SOL ANCHOR
NOTES: UNLESS OTHERWISE SPECIFIED. FERITRSRR ne DBOR AR e, |z|_|" Y " 3%“%:3%%’? 0
I SYSTEM TO BE INSTALLED PER MANUFACTURER SPECIFICATIONS. %E“ E‘STE'ﬁ;@g‘:ngﬁmgg;fﬁ %’rﬁ RS g AP L
D T — TR querecs 40 X-TENSION GUARDRAIL TERMINAL SYSTEM
Al 2 N R B sre B o B0 NoT HeRTEN APPROVALS i 1 STEEL POST WITH COMPOSITE BLOCKOUT
THE CABLES AT THE FRONT OF THE GROUND ANCHOR. EAw B NMV THRD ANGLE PROUECTION 31" RAIL HEIGHT
3. WHEN ORIVING STEEL POST, ENSURE THAT A DRIVING ARORE———2/08/T3 bl Rl hckeind B3 B2 =
CAP WITH TIMBER OR PLASTIC INSERT IS USED TO PREVENT PR B T @% G T AT | B YTCTSSE B
DAMAGE TO THE GALVANIZING TO THE TOP OF THE POST.
APPRD. DATE: 2/08/13 00 NOT SCAE DRAWNG  |REV ECN* DATE 50 | Fﬂr 10
Doc. B100108 4 | 3 L 2 | 1





